B GRAVELY:

1200 SERIES TRACTORS
ILLUSTRATED PARTS LIST

(A SAFETY MESSAGE A )

The product for which you have requested
information or replacement parts is not a
current product. The replacement models
incorporate product designs, safety features,
safety instructions or warnings which repre-
sent the latest “State Of The Art” develop-
ments. For your safety and those around you
please contact your nearest Ariens/Gravely
Dealer for a demonstration of the current

\ product safety provisions and features. y

FORM NO. 49169(6-91) PART NO. 49139, 49140, 49141 PRINTED IN USA
35880 49142, 49143



TO CONTINUE ITS PROGRAM OF QUALITY AND DESIGN IMPROVEMENTS, THE MANUFACTURER
RESERVES THE RIGHT TO CHANGE SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE
AND WITHOUT INCURRING OBLIGATION. THE MANUFACTURER ALSO RESERVES THE RIGHT TO
SHIP WITHOUT NOTICE AND WITHOUT INCURRING OBLIGATION. '

RBRGRAVELY:



TABLE OF CONTENTS

Page

Rear Wheeland GearDrive. . ... ... i i i, 1

TrANSAXIE . . . ittt e e e e e e 3
Hydro RearDrive . ........ . . i ittt 5
FrameandRearDeck............... e e 7
Hoodand Dash. . ... e e e eee e 9

Clutchand Brake . .......co it e ettt 11
HydroSpeedSelector . ........ ... ... . .. e 13
e 15
Attachment Lift . . . ... .. e e e 17
SteeriNg. . ..t e e e e 19
Engineand BeltDrive . ...... ... i 21
Electrical . .. ..o e e 23
32" Rotary MoWer . . ... o e e e 25
38" Rotary Mower . . ... .. e e 27



REAR WHEEL AND GEAR DRIVE

ITEM ' ITEM
NO. PARTNO. QTY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION
1 413447 2 Nut, Lock 5/16-18 26 36249 1 Anchor, Spring
2 120386 3 Washer, Flat .312x.734x.065 27 423315 4  Washer, Flat .813x1.37x1.00
3 36235 2  Finger, Belt 28 35068 Spacer
4 120377 2 Nut,Hex 3/8-16 2(Gear Drive)
5 120382 2 Washer, Lock 3/8 Reg. 45324 Spacer, Axle R.H.
6 180124 2  Bolt, Hex 3/8-16x1.25 1(Hydro)
7 180078 2  Bolt, Hex 5/16-18x.875 45325 Spacer, Axle L.H.
8 36019 2  Spacer 1(Hydro)
9 36086 1 Actuator, Cam 29 44702 2 Assembly, Wheel and Tire
10 36233 1 Belt, Traction 44701 2 Tire, 18x8.50-8
1 36212 1 Sheave, Transaxle 44700 2 Rim
12 42574 1 Assembly, Transmission 30 36277 Cup, Spindle
13 180022 1 Bolt, Hex 1/4-20x1.00 2(Gear Drive)
14 413314 2 Nut, Lock 1/4-20 45326 Cup, Spindle
15 44699 1 Mount, Transmission 2(Hydro)
16 11261 1 Knob, Adjustment Control K} 36278 E-Ring
17 36221 1 Lever, Range Selector 2(Gear Drive)
18 36222 1 Spacer 50203 Snap Ring
19 180044 1 Bolt, Hex 1/4-20x2.00 2(Hydro)
20 36218 1 Rod, Selector 32 36202 2  Cap,Hub
21 121222 1t Pin, Cotter .094x.75 33 36282 2 Key, Straight .187x2.00x.187
22 180137 4  Bolt, Hex 3/8-16x2.75 34 44703 1 Plate, Anchor
23 180122 4  Bolt, Hex 3/8-16x1.00 35 40686 1 Screw, Taptite
24 413534 8  Nut, Lock 3/8-16 36 102569 2 Screw, Set 1/4-20x.375 HSCP
25 180073 1 Bolt, Hex 5/16-18x.50




TRANSAXLE




TRANSAXLE

ITEM ITEM
NO. PARTNO. QTv. DESCRIPTION NO.  PARTNO. QTv. DESCRIPTION
1 180024 5  Bolt, Hex 1/4-20x1.25 46 36398 1 Shaft, Drive
2 44711 2  Fitting, Zerk 47 36399 2  Key, Woodruft
3 180021 8  Bolt, Hex 1/4-20x.875 48 124543 2 Key, Woodruff .125x.50 Hrd #3
4 36416 1 Screw, Machine #12-24x.625 49 44705 3  Key, Hi-Pro
5 36414 1 Assembly, Lower Housing 50 36386 1 Shaft, intermediate
6 36427 1 Spring, Compression 51 36372 2  Ring, Snap
7 36270 1 Puck, Friction 52 36381 1 Gear, Spur 20T
8 36418 1 Puck, Friction (Inner) 53 36377 2 Gear, Spur 25T
9 36420 1 Spacer 54 36380 2  Spacer
10 36421 1 Assembly, Brake Jaw 55 36379 1 Gear, Spur 30T
1 36288 1 Setscrew, No. 8-32 56 36376 1 Gear, Spur 137
12 36267 1 Lever, Actuating Assembly 57 36435 1t Assembly, Input Shaft
13 36424 1 Washer 58 36433 1 °*O'Ring
14 36425 1 Bolt, Shoulder 59 44710 1 Washer
15 44708 1 Disc, Brake 60 106751 1 Key, Woodruff 3/16x3/4 #9
16 431787 1 Key, Woodruff .187x.625 Hrd #61 | 61 124543 1 Key, Woodruff .125x.50 Hrd #3
17 36413 2 Seal, Felt 62 37051 1 Assembiy, Pinion and Shaft
18 42575 1 Axie,RH. 63 44712 1 Ring, Snap External
19 423315 1 Washer, Flat .813x1.37x.100 64 181566 4 Bolt, Hex 1/4-28x.75
20 36410 1 Gear, Spur 22T 65 36437 1 Plate, Lockout
21 36409 1 Lock, Gear 66 36438 1t Plate, Fork Support
22 36408 1 Gear, Spur 35T 67 36456 1 Fork, Shifter
23 36407 1 Washer, 031 68 36439 1 Fork, Shifter
24 42578 2 Gear, 15 Tooth w/Spline 69 36430 2 Washer, .020 Thick
25 42579 2 Ring, Retaining 70 132848 1 Screw, Machine #10-24x1.00
26 42577 2 Gear, 15 Tooth w/o Spline " 36429 1 Shaft, idier
27 51995 1 Shatt, Cross 72 36431 1 Assembly, idier Gear
28 51996 1 Gear, Spur 32T 73 36447 1 Housing, Upper
29 44707 1 Kit, Shim 74 36440 2  Bal, Detent
30 42576 1 Axe, L.H 75 36441 2 Spring, Detent
31 42580 1 Kit, Transmission Repair 76 102570 2 Screw, Set 1/4-20x.375 H/SCK
32 36387 1 Bearing, Flange 77 42581 1 Boot, Transmission
33 44704 1 Package, Shim 78 38312 1 Clamp, Hose
34 36388 1 Assembly, Gear 12T 79 11261 1t Knob, Adjustment Control
35 44706 2 Washer 80 36454 1 Assembly, Shift Lever
36 36391 1 - Gear, Spur 25T 81 155886 3 Screw, Machine 8-32x.50
37 36382 2 Washer, 025 82 36450 1 Piate, Hi-Lo Cover
38 36375 2  Spacer 83 36262 1 Lever, Hi-Lo Shift
39 36393 1 Assembly, Shaft Support 84 36452 1 Spring, Detent
40 36394 1 Gear, Spur 20T 85 36453 1 Pin, Detent
41 36395 1 Assembly, Bevel Gear 86 44709 1 Fork, Hi-Lo Shifter
42 36378 3 Collar, Cluich 87 448423 4  Screw, Machine 10-24x.50
43 36396 1 Gear, Spur 33T 88 36261 1 Cover
44 36397 1 Gear, Spur 30T 89 36445 1 insert, Nylon
45 36374 3  Bushing, Flange 90 36444 1 Washer, Wave




HYDRO REAR DRIVE




HYDRO REAR DRIVE

ITEM ITEM
NO. PARTNO. QTV. DESCRIPTION NO. PARTNO. QTv. DESCRIPTION
1 180122 2  Bolt, Hex 3/8-16x1.00 38 120394 2  Washer, Flat .406x.812x.065
2 180120 4  Bolt, Hex 3/8-16x.75 39 39395 1 Grommet
3 413534 3 Nut, Lock 3/8-16 40 45311 1 Bushing, Spacer
4 180021 2 Bott, hex 1/4-20x.875 41 120386 4  Washer, Flat .312x.734x.065
5 45296 1 Capw/Dipstick 42 180077 3 Bolt, Hex 5/16-18x.75
6 45297 1 Tank, Expansion 43 39637 2 Nut,Hex 5/8-32
7 45298 2 Fitting, 90 Degree 44 45312 1 Bracket, Switch
8 45390 4  Clamp, Hose 45 39636 1 Boot
9 424215 4 Nut, Lock 1/4-20 46 36249 1 Anchor, Spring
10 45300 2  Stap, Tank 47 419455 1 Nut, Lock 5/16-18
1 45301 1 Hose 48 45313 1 Adapter
12 45302 1 Hose 49 45314 1 Rod
14 47455 1 Bearing, Ball 50 120375 2 Nut Hex 1/4-20
16 180022 1 Bolt, hex 1/4-20x1.00 51 45315 1 Pivot, Rod
17 180089 1 Bolt, Hex 5/16-18x2.25 52 413447 2 Nut, Lock 5/16-18
18 39407 1 Eccentric 53 120386 4  Washer, Flat .312x.734x.065
19 45304 1 Am, Detent 54 45316 1 Anchor, Spring
20 180075 4  Bolt, hex 5/16-18x.625 55 45340 1t Spring, Extension
21 120214 4  Washer, Lock 5/16 Reg. 56 45318 1t Transmission, Hydro
22 413447 5 Nut, Lock 5/16-18 57 180137 4 Bolt, Hex 3/8-16x2.75
23 45402 2 Spacer, Transaxie 58 413534 1 Nut, Lock 38-16
24 45305 1 Mount, Transaxle 59 414074 1 Nut, Lock 1/2-13
25 45306 1 Bracket, ldler 60 45319 1 Am, Shift
26 446354 2 Washer, Flat .313x.875x.065 61 124543 1 Key, Woodruff .125x.50 Hrd #3
27 36512 1 Spring 62 121753 1 Washer, Lock 1/4 Ext. Th. TYA
28 51997 1 Am, Clutch w/Bushing 63 180034 1 Bolt, Hex 1/4-20x1.50
29 45308 1 Ider 64 431787 1 Key, Woodruff .187x.625 Hrd #61
30 39145 1 Bushing, .37x.62x.25 65 45320 1 Sheave, Transmission
31 180121 1 Bolt, Hex 3/8-16x.875 66 45321 1 Fan
32 180089 1 Bolt, Hex 5/16-18x2.25 67 416904 1 Washer, Flat .281x1.000x.063
33 177923 2 . Pin, Cotter .125x.75 68 120380 1 Washer, Flat 1/4 Reg.
34 45309 1 Handie, Clutch 69 180020 1 Bolt, Hex 1/4-20x.75
35 142485 1 Pin, Groove .125x.625 70 120217 4  Washer, Lock No. 10
36 11261 1 Knob, Adjustment, Control Al 188978 4  Screw, Machine 10-24x.375 HHD
37 45310 1 Spacer, Clutch Handie 72 45322 1 V-Belt




FRAME AND REAR DECK




FRAME AND REAR DECK

ITEM ITEM
NO. PARTNO. QTYV. DESCRIPTION NO. PARTNO. QY. DESCRIPTION
1 35634 1 Frame, Seat
2 36482 Seat 38 126216 4  Bolt, Camage 5/16-18x.75
1(Gear Drive) 39 36518 1 JClamp
38940 Seat 40 36509 1 Nut
1(Hydro) 41 36511 2  Brace
3 180077 1 Bolt, hex 5/16-18x.75 42 44723 1 Tape, Foam
4 44713 Deck, Rear 43 44724 2  Tape, Foam
1(Gear Drive) 44 36479 2 Bumper
45327 Deck, Rear 45 413447 3 Nut, Lock 5/16-18
1{Hydro) 46 120394 9  Washer, Flat .406x.812x.065
5 40685 1 Catch, Deck 47 413534 2 Nut, Lock 3/8-16
6 428638 1 Bolt, Hex 3/8-16x.625 48 36077 Drawbar
7 413534 1 Nut, Lock 3/8-16 1{Gear Drive)
8 120377 4 Nut, Hex 3/8-16 45329 Drawbar
9 120382 3 Washer, Lock 3/8 Reg. 1{Hydro)
10 180120 2 Bolt, Hex 3/8-16x.75 49 180124 2 Bolt, Hex 3/8-16x1.25
1 120376 19 Nut, Hex 5/16-18 50 39488 1 Assembly, Tail Light
12 120379 19 Washer, Lock 5/16 Sp. 51 120361 2 Nut, 10-24 Hex
13 180124 4  Bolt, Hex 3/8-16x1.25 52 120217 2 Washer, Lock No. 10 Sp.
14 180079 1 Bolt, Hex 5/16-18x1.00 53 1 Bulb, GE No. 1895
15 44714 1 Hose, Drain 54 159920 2 Screw, Machine 10-24x.50 PHD
16 44715 2  J-Clamp 55 36784 1 Lens
17 422845 4 Washer, Flat .281x.625x.065 56 36484 2  Bushing, Spacer
18 120380 4 Washer, Lock 1/4 Reg. 57 35643 2  Handle, Seat Adjuster
19 120375 2 Nut, Hex 1/4-20 58 45333 insert, Shift
20 44348 1 Cover, Battery 1{Hydro)
21 12894 2 Bolt, Hold Down 59 126177 2 Nut, Wing 1/4-20
22 44716 1 Tray, Plastic Battery 60 45334 6  Nut, Self Threading
23 180077 6 Bott, Hex 5/216-18x.75 61 45330 1 Piug, Hole
24 44717 1 Tray, Battery 62 45332 2  Stap
25 44718 1 Strap 63 419455 4 Nut, Lock 5/16-18
26 39632 1 Grommet 64 35670 8  Spacer
27 36313 3 Tie Down 65 36542 1 Adjuster, Seat
28 39619 1 Insulator(Red) 66 35641 1 Adjuster, Seat w/Latch
44719 1 Insulator(Black) 67 159929 2  Screw, Machine 10-24x.625 PHD
29 180021 2 - Bolt, Hex 1/4-20x.875 68 190254 2 Nut,Lock 10-24
30 121753 2 Washer, Lock 1/4 Ext. Th. TYA NS 35318 1 Decal, Tractor
31 39075 2 Screw, Taptite 1/4-20x.375 NS 40046 1 Decal, America
32 124920 2 Nut,Jam 5/16 NS 24608 1 Decal, Gravely Logo
33 138538 2 Washer, Lock 5/16 Int. Tooth NS 44953 1 Decal, Brake Lock
34 453284 2 Nut, Hex 10-32 NS 39661 1 Decal, Fan
35 41170 2 Washer, Lock #10 Ext. NS 45331 1 Decal, Transmission Disconnect
36 44720 1 Strut, L.H. Footboard NS 44952 1 Decal, Transmission Disconnect
44721 1 Strut, R.H. Footboard
37 44722 Frame, Main
1(Gear Drive)
45328 Frame, Main
1(Hydro)
8




HOOD AND DASH




HOOD AND DASH

ITEM ITEM ’
NO. PARTNO. QTv. DESCRIPTION NO.  PARTNO. QTY. DESCRIPTION
1 120518 4  Bolt, 1/4-20x.75 Rd Hd Sq Nk 34 45488 2 Key, ignition Switch
2 422845 4  Washer, Flat .281x.625x.065 35 45489 1 Nut, Jam 9/16-24
3 411890 2 Screw, Tapping 1/4-20x.625 36 19667 1 Washer, Lock 9/16 Int. Tooth
4 120380 7 Washer, Lock 1/4 Reg. 37 36318 Dash
9(Kawasaki Units) 1(Gear Drive)
5 120379 Washer, Lock 5/16 SP 45089 Dash
4(Gear Drive) 1(Hydro)
8(Hydro) 38 446179 2  Washer, Flat .250x.500x.049
6 120375 7 Nut,Hex 1/4-20 39 38673 1 Bezel, Headlight
9(Kawasaki Units) 40 180075 4  Bolt, Hex 5/16-18x.625
7 42715 1 Hood 41 35294 2 Latch, Flexible
8 39070 2  Ring, Headlight Retainer 42 43871 1 Panel, Side R.H.
9 39069 2  Headfight 43870 1 Panel, Side L.H.
10 38672 1 Panel, Headlight Reflector 43 159947 4  Screw, Machine 10-24x.75 PHD
1 120386 3 Washer, Flat .312x.734x.065 44 40465 1 Casting, Grille
12 39071 6  Rivet, Pop Domed 1/8x.294 45 36849 2  Spacer
13 36313 1 Tie Down 46 39050 2  Grommet
14 120377 5  Nut, Hex 3/8-16 47 126419 2  Bolt, 3/8-16x2.00 Rd Hd Sq Nk
15 120382 Washer, Lock 3/8 Reg. 48 180024 4  Bolt, Hex 1/4-20x1.25
4(Gear Drive) 49 419454 4 Nut, Lock 1/4-20
5(Hydro) 50 121753 2 Washer, Lock 1/4 Ext. Th TYA
16 120388 2  Washer, Flat .438x1.00x.083 51 38671 1 Panel, Headlight Lense
17 39047 1 Hinge, Hood L.H. 52 45335 Valve, Ball
39049 1 Hinge, Hood R.H. 1(Kawasaki Units)
18 120915 2 Bolt, 3/8-16x1.00 Rd Hd Sq Nk 53 180022 Boit, Hex 1/4-20x1.00
19 41169 3 Screw, 1/4-20x.75 2(Kawasaki Units)
20 180077 1 Bolt, Hex 5/16-18x.75 54 36517 Clip, Wire
21 36518 1 Clip 1(Hydro)
22 44725 1  Base, Dash NS 159947 Screw, Machine 10-24x.75 PHD
23 126216 3 Bolt, Camage 5/16-18x.75 4(Gear Drive)
24 120376 Nut, Hex 5/16-18 NS 131016 Washr, Flat .656x1.312x.095
4(Gear Drive) 1(Gear Drive)
8(Hydro) NS 24608 2 Decal, Gravely Logo
25 45336 . Baffle, Hood NS 44468 2 Decal, Model 1232-G
1{Kawasaki Units) NS 44469 2 Decal, Model 1238-G
26 120361 10 Nut, 10-24 Hex NS 35316 1 Decal, Tractor
27 120217 2  Washer, Lock No. 10 Sp. NS 44363 1 Decal, Side Stripe
28 44726 . 1 Control, Throttle NS 44471 2 Decal, Model 1238-H
29 36324 1 Knob NS 44470 2  Decal, Model 1232-H
30 36346 5  Screw, Tapping 10-16x.375 NS 45385 1 Decal, Operating
K} 36366 1 Washer NS 45386 Decal, Fuel Valve
32 120371 1t Nut, Hex 1/2-20 1{Kawasaki Units)
33 36301 1 Knob
10




CLUTCH AND BRAKE

11




CLUTCH AND BRAKE

ITEM ITEM
NO. PARTNO. QTY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION
1 177923 3  Pin, Cotter .125x.75 28 36030 Pedal, Brake
2 126402 3  Bolt, 3/8-16x1.25 Rd Hd Sq Nk 1(Gear Drive)
3 120388 2 Washer, Flat .438x1.000x.083 45375 Pedal, Brake Neutralizer
4 36286 1 Rod, Clutch 1(Hydro)
5 44728 1 Link 273936 Pin, Spring
6 44729 1 Eyebolt 1(Gear Drive)
7 44730 1 Pedal, Clutch 30 455532 Pin, Spring .125x.50
8 36037 Cover, Pedal 1(Gear Drive)
2(Gear Drive) 31 44734 Rod, Brake
1{Hydro) 1(Gear Drive)
9 36028 Bolt, Shoulder 32 44735 Rod, Brake
2(Gear Drive) 1(Gear Drive)
1(Hydro) -33 120386 1 Washer, Flat .312x.734x.065
10 126216 4  Bolt, Camiage 5/16-18x.75 34 36036 1 Spring, Extension
H 36068 Pivot, Pedal 35 44703 Plate, Anchor
2(Gear Drive) . 1(Gear Drive)
1(Hydro) 36 44737 Assembly, Brake Linkage
12 413534 2 Nut, Lock 3/8-16 1(Gear Drive)
13 120379 4  Washer, Lock 5/16 SP 37 Washer, .406x1.50x.049
14 120376 4 Nut,Hex5/16-18 38 413534 1 Nut, Lock 3/8-16
15 - 36183 6  Washer, 626 1.D.x3.85 0.D. 39 45372 Link
16 36182 1 Am, Pivot 1(Hydro)
17 36185 5 Hairpin, Internal 3/32 40 180018 1 Bolt, Hex 1/4-20x.625
18 120394 1 Washer, Flat .406x.812x.065 41 180034 1 Bolt, Hex 1/4-20x1.50
19 120382 3 Washer, Lock 3/8 Reg. 42 422845 2 Washer, Fiat .281x.625x.065
20 120377 3 Nut, Hex 3/8-16 43 51998 Grip
21 120369 Nut, Hex 3/8-24 1(Hydro)
1(Gear Drive) 44 45371 Am
22 120394 2 Washer, Flat .406x.812x.065 1{Hydro)
23 39609 Spring 45 45373 Spacer
1(Gear Drive) 1{Hydro)
24 44731 Sleeve 46 424215 2 Nut, Lock 1/4-20
1(Gear Drive) 47 51998 Grip
25 44732 Sleeve 1(Hydro)
1(Gear Drive) 48 11261 1 Knob, Adjustment Control
26 44733 1 Rod, Parking Brake 49 138489 1 Washer, Lock 3/8 Ext. Tooth TYA
27 36091 1 Cam 50 124829 1 Nut,Jam 3/8-16 Hex
12




HYDRO SPEED SELECTOR

13




HYDRO SPEED SELECTOR

ITEM {TEM
NO. PARTNO. QTV. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION

1 45337 1 Bal 31 45354 1 RodEnd,RH.

2 45338 1 Handie, Shift 32 45355 1 Pivot, Brake

3 45339 1 Tube, Brake 33 45356 1 Confrol, Shift

4 45340 1 Spring, Extension 34 45357 2  Bearing, Ball

5 45341 1 Clevis 35 45358 1 Spacer

6 121222 1 Pin, Clevis .094x.75 36 120396 2  Washr, Flat .531x.062x.095
7 45342 1 Pin, Clevis 37 45359 1 Bracket, Brake

8 120376 1 Nut, Hex5/16-18 38 414074 2 Nut Lock 1/2-13

9 413447 6  Nut,Lock 5/16-18 33 126211 2  Bolt, 5/16-18x.625 Rd Hd Sq Nk
10 45343 1 Pivot, Rod 40 177923 2  Pin, Cotter .125x.75

1 44715 1 JClamp 41 120394 6  Washer, Flat .406x.812x.065
12 187147 1 Bolt, Hex 5/16-18x3.50 42 45360 1 Rod, Front Brake

13 180075 2  Bolt, Hex 5/16-18x.625 43 120377 1 Nut,Hex 3/8-16

14 138485 2  Washer, Lock 5/16 Ext. Th. TYA 44 45361 1 Nut, Coupling

15 120386 2 Washer, Flat .312x.734x.065 45 45362 1 Nut,Hex3/8-16 LH.

16 45344 1 Bracket, Brake 46 45363 1 Rod, Rear Brake

17 45345 1 Spring, Extension 47 142485 2  Pin, Groove .125x.625

18 45346 1 Shift, Bracket 48 45364 1 Rod, Brake

19 413534 2 Nut, Lock 3/8-16 49 45365 1t Cap-Screw, Hex 3/8-16x3.25
20 45347 2 Washer, Friction 50 45366 1 Spacer

22 45348 1 Washer, 411x1.25x.125 51 189304 1 Bolt, Hex 3/8-16x3.25

23 45349 1 Spring, Compression 52 45367 2  Spring, Compression

24 45350 1 Nut, Guide 3/8-16 53 180021 1 Bolt, Hex 1/4-20x.875

25 45351 1 RodEnd,LH. 54 45368 1 Bushing, Locator

26 424215 1 Nut, Lock 1/4-20 55 40008 1 Washer, Flat .52x.81x.033
27 45352 1 Nut, Hex 1/4-28 L.H. 56 45369 1 Adapter, Universal Rod

28 45353 1 Stud 57 180079 1 Bolt, Hex 5/16-18x1.00

29 120367 1 Nut, Hex 1/4-28 58 45370 1 Link, Brake

30 181566 2 -Bolt, Hex 1/4-28x.75 59 192481 1 Nut, Lock 3/8-24

14




.
DR
\‘\\
“ Y
N N

15




PTO

ITEM ITEM
NO.  PARTNO. QTY. DESCRIPTION NO.  PARTNO. QTY. DESCRIPTION
1 50830 2 Bearing, Radial 28 36052 1 Handle, PTO
2 131017 2 Washer, Flat .812x.496x.134 29 11261 1 Knob, Adjustment Control
3 44738 Sheave, Double Groove 30 132848 1 Screw, Machine 10-24x1.00 RHD
1{Gear Drive) 31 36062 1 Bracket, Switch
45376 Sheave, Double Groove 32 36053 1 Bracket
1(Hydro) 33 120376 3  Nut, Hex5/16-18
4 36225 2 Lock Washer, Internal 3/4 34 120379 3 Washer, Lock 5/16 SP
5 426897 2 Nut,Jam 3/4-10 Hex 35 120386 5  Washer, Flat .312x.734x.065
6 35888 1 Spring, Drive 36 36057 1 Bearing, Flange
7 36290 Bracket 37 120389 1 Washer, Flat .500x1.250x.083
1(1232-G) 38 36058 1 Spring, Compression
8 120382 2 Washer, Lock 3/8 Reg. 39 36051 t  Lever,PTO
9 120377 2 Nut,Hex 3/8-16 40 137185 2  Pin, Cotter .125x1.00
10 413447 3 Nut, Lock 5/16-18 41 36067 Link, idler
11 120386 2 Washer, Flat .312x.734x.065 1(Gear Drive)
12 180077 3 Bolt, Hex 5/16-18x.75 45378 Link, idler
13 36251 Arm, idier 1(Hydro)
1(Gear Drive) 42 124829 Nut, Jam 3/8-16 Hex
14 36256 Idler, Main : 2(Gear Drive)
1(Gear Drive) 120377 Nut, Hex 3/8-16
15 36252 Retainer, Belt 1(Hydro)
1(Gear Drive) 43 36098 Nut, Coupling 3/8-16
16 120394 7 Washer, Flat .406x.812x.065 1(Gear Drive)
17 180128 1 Bolt, Hex 3/8-16x1.75 45361 Nut, Coupling
18 36241 4  Bushing, Flange 1(Hydro)
19 36257 Spring, Extension 44 36084 1 Link, idier Adjuster
1(Gear Drive) 45 42553 1 Sheave, Jackshaft
20 36239 1 Pivot, dler 46 42552 1 Shaft
21 36185 2 Hairpin, Internal 3/32 47 36230 2 Key, Straight SAE 1035
22 36246 Am, idler 48 180079 5  Bolt, Hex 5/16-18x1.00
1(Gear Drive) 49 36235 2  Finger, Belt
45377 Arm, idler 50 36245 1 Fiting, Zerk
1{Hydro) . 51 44739 1 Housing, Spindie
23 36247 1 idler, Attachment 52 180083 1 Bolt, Hex 5/16-18x1.50
24 36248 Bolt, idler Mounting 53 120386 1 Washer, Flat .312x.734x.065
1(1232-G) 54 45362 1 Nut,Hex 3/8-16 LH.
180128 Bolt, Hex 3/8-16x1.75 55 36366 2 Washer
1(1232-G) 56 51999 1 Finger, Belt
25 36191 1 Nut, Keps 10-24 1(Gear Drive)
26 126216 1 Bolt, Camriage 5/16-18x.75 57 138485 1 Washer, Lock Ext Th TYA
27 454668 1 Pin, Spring .187x1.250

16




ATTACHMENT LIFT

17



ATTACHMENT LIFT

ITEM ITEM

NO. PARTNO. QTY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION

1 36045 1 Grp 20 137185 3 Pin, Cotter .125x1.00
2 36043 1 Rod, Plunger 21 36046 2  Bushing, Flange

3 126227 2  Bolt, Carriage 3/8-16x.75 22 36047 1 Am, Lift

4 36075 2  Hairpin, Internal 23 180081 2  Bolt, Hex 5/16-18x1.25
5 51575 1 Spring, Compression 24 120386 4  Washer, Flat .312x.734x.065
6 51581 1 Pin, Latch 25 36040 1 Quadrant, Lift

7 415236 1 Pin, Spring .125x.750 26 413447 3 Nut, Lock 5/16-18

8 120389 4  Washer, Flat .500x1.250x.083 27 180077 1 Bolt, Hex 5/16-18x.75
9 52000 4  Am,Lift LH. 28 36038 1 Pin, Groove 1/4

10 52001 1 Am, Lift RH. 29 413534 4  Nut, Lock 3/8-16

1 52002 Hanger, Rear 30 36039 1 Handle, Lift

1{32" Mower) 31 120395 1 Washer, Flat .469x.938x.065
52028 Hanger, Rear 32 36041 1 Spring
1(38" Mower) 33 455313 1 Pin, Spring .250x1.750

12 52003 1 Bracket, Hanger 34 44715 1 JClamp

13 180120 2  Bolt, Hex 3/8-16x.75 35 180122 1 Bolt, Hex 3/8-16x1.00
14 137204 3 Pin, Cotter .125x1.500 36 52005 1 Link, Lift RH.

15 423315 1 Washer, Flat .813x1.37x.100 37 52006 1 Nut, Coupling

16 52004 1 Lever, Center Lift 38 52007 1 Link, Lift L.H.

17 120377 2 Nut, Hex 3/8-16 39 121238 1 Nut, Jam 1/2-13

18 120382 2 Washer, Lock 3/8 Reg. 40 52029 1 Nut, Jam 1/2-13 L.H.
19 36093 1 Bracket, Center Liftl -

18




STEERING

19



STEERING

ITEM ITEM
NO. PARTNO. AQTY. DESCRIPTION NO.  PARTNO. QTv. DESCRIPTION
1 36149 2 Bushing, Sieeve 45 273936 3 Pin, Spring .125x1.000
2 36137 1 Bracket, Steering 46 137185 5  Pin, Cotter .125x1.00
3 36208 2 Washer 47 417098 4  Washer, Flat .531x1.000x.063
4 36186 1 Brace 48 423315 6  Washer, Flat .813x1.37x.100
5 180081 2  Bolt, Hex 5/16-18x1.25 49 44747 4  Bushing, Flange
6 120386 3 Washer, Flat .312x.734x.065 50 52009 Weldment, Front Axle
7 413447 3 Nut, Lock 5/16-18 1(Gear Drive)
8 36520 1 Clip 52010 Weldment, Front Axle
9 120394 1 Washer, Flat .406x.812x.065 1(Hydro)
10 120382 4  Washer, Lock 3/8 Reg. 51 36160 2  Fitting, Zerk
11 120377 12 Nut, Hex 3/8-16 52 413315 2 Pin, Spring
12 159929 3 Screw, Machine 10-24x.625 PHD | 53 44750 Spindle, L.H.
13 180077 3  Bolt, Hex 5/16-18x.75 1(Gear Drive)
14 120386 2 Washer, Flat .312x.734x.065 44749 Spindie, R.H.
15 120379 §  Washer, Lock 5/16 Sp. 1{Gear Drive)
16 120376 5  Nut, Hex5/16-18 52011 Spindle, L.H.
17 36191 3 Nut, Keps 10-24 1(Hydro)
18 180085 2 Bolt, Hex 5/16-18x1.75 52012 Spindle, R.H.
19 126402 3  Bolt, 3/8-16x1.25 Rd Hd Sq Nk 1(Hydro)
20 180122 1 Bolt, Hex 3/8-16x1.00 54 36179 2  Pin, Cotter THD 1/4
21 36147 1 Gear, Steering Bevel 55 45323 Tire and Wheel, Front
22 36166 1 Wheel, Steering 2(Hydro)
23 36138 1 Bearing, Flange 52013 Tire and Wheel, Rear
24 423315 2 Washer, Flat .813x1.37x.100 2(Hydro)
25 455313 1 Pin, Spring .250x1.750 36273 Tire and Wheel, Front
26 44741 1 Column, Steering 2(Gear Drive)
27 454668 1 Pin, Spring .187x1.250 36176 Tire and Wheel, Rear
28 36144 1 Roller, Needle 2(Gear Drive)
29 36145 1 Gear, Steering Pinion NS 36778 4  Bearing, Ball .750x1.375
30 36142 1 Bushing, Fiange 56 423315 2 Washer, Flat .813x1.37x.100
3 120382 8  Washer, Lock 3/8 Reg. 57 36277 2 Cup, Spindle
32 180175 1 Bolt, Hex 1/2-13x1.25 58 36202 2  Cap,Hub
33 36169 1 Support, Front Axie 59 137185 1 Pin, Cotter .125x1.00
34 36132 1 Spacer 60 44752 1t Link, Drag
35 416464 1 Nut, Lock 1/2-13 61 417098 2  Washer, Flat .531x1.000x.063
36 36168 1~ Channel, Steering Pivot 62 413534 1 Nut, Lock 3/8-16
37 36173 1 Bushing, Flange 63 44753 1 End, Rod
38 44742 1 Pivot, Steering 64 180124 2  Bolt, Hex 3/8-16x1.25
39 412349 4  Nut, Lock 3/8-24 65 120123 2  Pin, Cotter .125x1.25
40 44743 2 Joint, Ball LH. 66 131016 2 Washer, Flat .656x1.312x.095
41 44744 2 Nut, Hex 3/8-24 LH. Thread 67 36148 1 Amand Shaft
42 120369 4 Nut, Hex 3/8-24 68 187988 1 Pin, Cotter .187x1.25
43 44745 2  Joint, Ball R.H. 69 36152 1t Spacer
4 44746 Rod, Tie 70 131018 1 Washer, Flat .938x1.750x.134
2(Gear Drive) 7 120915 2 Bolt, 3/8-16x1.00 Rd Hd Sq Nk
52008 Rod, Tie 72 126227 6  Bolt, Carriage 3/8-16x.75
2(Hydro)

20




ENGINE AND BELT DRIVE




ENGINE AND BELT DRIVE

ITEM ITEM
NO. PARTNO. QY. DESCRIPTION NO. PARTNO. QTY. DESCRIPTION
1 36313 3  Tie Down 22 44757 1 Cap, Pipe
2 120375 4  Nut, Hex 1/4-20 45394 Cap, Hex
3 120380 4  Washer, Lock 1/4 Reg. 1(Kawasaki Units)
4 180016 4  Bolt, Hex 1/4-20x.50 23 36337 4  Washer, Flat .312x1.625x.134
5(Kawasaki Units) 24 180083 3 BoltHex 5/16-18x1.50
5 36308 1 Support, Lower Tank 21915 Boit, Hex M8x1.25x40mm
6 44754 1 Tank, Fuel 1(Kawasaki Units)
7 36326 1 Strap, Clamp 25 40119 1 Key, Square .25x2.0
8 413314 2 Nut, Lock 1/4-20 26 180085 1 Bolt, Hex 5/16-18x1.75
9 36315 1t Gauge, Fuel 21913 Bolt, Hex M8x1.25x25mm
10 36312 2 Clamp, Hose 3(Kawasaki Units)
5(Kawasaki Units) 27 44758 1 Pulley, Engine
45390 Clamp, Hose 45398 Sheave, Engine
1(Kawasaki Units) 1(Kawasaki Units)
1" 21134 2 Line, Fuel 28 120390 1 Washer, Flat .563x1.375x.109
3(Kawasaki Units) 29 131100 1 Washer, Lock 7/16 SP Heavy
12 36310 1 Filter, Fuel 30 181666 1 Bolt, Hex 7/16-20x1.00
13 120386 3 Washer, Flat .312x.734x.065 45399 Screw, Cap M10x1.5x28
120379 Washer, Lock 5/16 SP 1(Kawasaki Units)
1(Kawasaki Units) 31 44759 1 V-Belt
14 413447 5  Nut, Lock 5/16-18 45384 V-Belt
45391 Nut, Hex M8-1.25 1(Kawasaki Units)
2(Kawasaki Units) 32 180126 1 Bolt, Hex 3/8-16x1.50
15 36518 1 Clip 33 35851 1 Ider
16 138485 1 Washer,Lock5/16Ext. Tooth TYA | 34 36512 1 Spring
17 44755 1 Engine, 12 HP B&S 35 413534 1 Nut, Lock 3/8-16
45389 1 Engine, 12.5 Kawasaki 36 44760 1 Am, idler
18 120379 2 Washer, Lock 5/16 SP 37 137185 1 Pin, Cotter .125x1.00
19 421705 2 Screw, Cap 5/16-18x.75 38 36241 2 Bushing, Flange
20 36334 1 Elbow, Drain 39 36474 1 Pivot, idler
45392 - Fitting, 90 Degree Special 40 120394 1 Washer, Flat .406x.812x.065
1{Kawasaki Units) 4 36520 Clip
21 44756 1 Pipe, Oil Drain 1(Kawasaki Units)
45393 Pipe, Qil Drain 42 424215 Nut, Lock 1/4-20
1(Kawasaki Units) 1(Kawasaki Units)
43 120214 Washr, Lock 5/16 Reg.
1(Kawasaki Units)
22




ELECTRICAL
BRIGGS & STRATTON UNITS

WM

14

\n

KAWASAKI UNITS




ELECTRICAL

ITEM ITEM
NO. PARTNO. QTY. DESCRIPTION NO.  PARTNO. QTY. DESCRIPTION
1 39069 2 Headlight 10 44767 1 Assembly, Ignition Switch and Key
2 44761 1 Hamess, Headlight Wiring 45397 Assembly, Switch
3 36117 1 Switch, Light 1(Kawasaki Units)
4 1 Fuse, 6 Amp 1 44768 1t Hamess, Wiring, B&S
1 Fuse, 15 Amp 45396 1 Hamess, Wiring, Kawasaki
5 44765 1 Cable, 10" Starter 12 36108 1 Module (w/Connector)
45395 Cable 13 36121 1 Switch, Seat
1{Kawasaki Units) 14 36107 1 Switch, interlock
6 30610 1 Battery 15 39493 1 Switch
7 44764 1 Cable, 46" Ground 16 36126 1 Clip, Adapter
8 44762 1 Cable, 43" 17 39488 1 Assembly, Tail Light
45388 Relay NS 33847 2  Boot, Battery Cable
1{Kawasaki Units)
9 44766 1 Solenoid
45387 Regulator
1(Kawasaki Units)

24




32" ROTARY MOWER

25



32" ROTARY MOWER

ITEM ITEM
NO. PARTNO. QTYv. DESCRIPTION NO.  PARTNO. QTYv. DESCRIPTION
1 35995 1 Pin, Hinge 37 52019 1 Link, Adjustment
2 121222 1 Pin, Cotter .09x.75 38 52020 1 Housing, Spindie
3 40368 1 Spring, Torsion .37 1.D. 39 180120 5  Bolt, Hex 3/8-16x.75
4 424215 4 Nut, Lock 1/4-20 40 180138 1t Bolt, Hex 3/8-16x3.00
5 40377 2  Plate, Hinge 41 106751 1 Key, Woodruff .187x.75 #9
6 121238 6  Nut, Jam 1/2-13 Hex 42 413534 2 Nut, Lock 3/8-16
7 36017 2 Hook, Hanger 43 52021 1 Tray, Blade
8 112726 2 Pin, Cotter .09x.50 44 52022 1 Blade, 32° Mower
9 40372 1 Rod, Brake 45 180122 2 Bolt, Hex 3/8-16x1.00
10 273936 1 Pin, Spring .125x1.000 46 52023 1 Hub, Retainer
1 120386 4  Washer, Flat .312x.734x.065 47 50830 2 Bearing, Radial
12 36015 2  Spring 48 52024 1 Shaft, Spindle
13 36019 1 Spacer 49 52025 1 Chute, Defiector
14 40373 1 Actuator, Brake 50 126203 4  Bolt, 1/4-20x.625 Rd Hd Sq Nk
15 413447 2 Nut, Lock 5/16-18 51 180077 1 Bolt, Hex 5/16-18x.75
16 137185 1 Pin, Cotter .125x1.00 52 448354 1 Washer, Flat .313x.875x.065
17 120394 3 Washer, Flat .406x.812x.065 53 148313 1 Nut, Wing 5/16-18 Type B
18 40374 1 Stap 54 39563 1 Roller
19 40371 1 V-Belt 55 181672 1 Bolt, 7/16-20x1.75
20 426897 2 Nut, Jam 3/4-10 Hex 56 131100 1 Washer, Lock 7/16 Sp. Heavy
21 131046 2 Washer, Lock 3/4 Sp. 57 52026 1 Washer, Flat .516/.484x1.141x.25
2 131017 1 Washer, Flat .812x1.496x.134 58 181635 1 Bol, 3/8-24x.75
23 52030 1 Sheave, Mower 59 120378 2 Nut, Hex 1/2-13
24 413534 7 Nut, Lock 3/8-16 60 424215 1 Nut, Lock 1/4-20
25 40370 1 Band, Brake 61 180079 2 Bol, Hex 5/16-18x1.00
26 40369 1 Spacer 62 120214 2 Washer, Lock 5/16 Reg.
27 120377 1t Nut, Hex 3/8-16 63 446548 2 Washer, Flat .375x.734x.065
28 120382 1 Washer, Lock 3/8 Reg. 64 120396 1 Washer, Flat .531x1.062x.095
29 52031 1 Support, Brake Band 65 137185 3  Pin, Cotter .125x1.00
30 120518 4  Bolt, 1/4-20x.75 Rd Hd Sq Nk 66 120389 2 Washer, Flat .500x1.250x.083
3 52014 1 Bracket, Roller NS 33927 1 Decal, Danger Foot
32 120376 2 Nut, Hex5/16-18 NS 32872 2 Decal, No Step
33 52015 1 Deck, 32" Mower NS 35331 1 Decal, Caution
34 52016 1 Shatt, Roller NS 33928 1 Decal, Waming Eye
35 52017 1 Plate, Adjustment NS 33926 1 Decal, Danger Hand
36 52018 1 Pin
26




38" ROTARY MOWER

27



38" ROTARY MOWER

ITEM ITEM
NO. PARTNO. QTY. DESCRIPTION NO.  PARTNO. QTY. DESCRIPTION
1 35994 1 Chute, Deflector 38 35933 1 Cover
2 35997 1 Bushing 39 35986 1 Piate, Drive
3 35996 1 Spring, Torsion 40 35966 1 Sheave, 4.00
4 121238 5  Nut, Jam 1/2-13 Hex 35976 t  Sheave, 3.75
5 36017 2 Hook, Hanger 41 106751 2 Key, Woodruff .187x.75 #9
6 36019 1 Spacer 42 413534 20  Nut, Lock 3/8-16
7 415236 1 Pin, Spring .125x.750 43 180175 1 Bolt, Hex 1/2-13x1.25
8 112726 2  Pin, Cotter .06x.50 44 35958 1 Bushing, Flange
9 36012 1 Rod, Brake ' . 45 35957 1 Puley, idier
10 120386 2 Washer, Flat .312x.734x.065 46 40008 2 Washer, Flat .52x.81x.033
A | 36015 2  Spring 47 414074 1 Nut, Lock 1/2-13
12 120394 2 Washer, Flat .406x.812x.065 48 35962 1 Bolt, Shoulder
13 36016 1 Lever,Brake . 49 35960 1 Am, idier
14 413447 3 Nut, Lock 5/16-18 50 35888 1 Spring, Drive
15 120394 1 Washer, Flat .406x.812x.065 51 137185 3  Pin, Cotter .125x1.00
16 36075 1 Hair Pin, intemal 52 52019 1 Link, Adjustment
17 36009 1 Link 53 120389 2 Washer, Fiat .500x.250x.083
18 120393 1 Washer, Flat 54 52017 1 Plate, Adjustment
19 126227 4  Bolt, Carriage 3/8-16x.75 55 52027 1 Deck, 38" Mower
20 423315 1 Washer, Flat .813x1.37x.100 56 131017 1 Washer, Flat .812x1.496x.134
21 35985 1 Spacer 57 35968 4  Slinger, Bearing
22 36000 1 Sea 58 50830 4  Bearing, Radial
PX] 18445 2 Cup, Bearing 59 35970 2  Housing, Spindie
24 18446 2 Cone, Bearing 60 180120 9  Bok, Hex 3/8-16x.75
25 35999 1 Spring, Compression 61 35971 2  Spacer
26 36160 2  Fitting, Zerk 62 35973 2 Hub, Retainer
27 36004 1 Belt, Mower 63 35974 2  Tray, Blade
28 35980 1 Nut, Siotted Jam 64 35975 2  Blade, Mower
2 35979 1  Cap 65 426897 2 Nut, Jam 3/4-10 Hex
30 120123 1 Pin, Cotter .125x1.25 66 131046 2 Washer, Lock 3/4 Heavy
K| 35955 1 Bell 67 180122 3  Bolt, Hex 3/8-16x1.00
32 35984 1 Sheave 68 35995 1 Pin, Hinge
33 36021 1 Pin NS 33927 1 Decal, Danger Foot
34 121222 1 Pin, Cotter .09x.75 NS 32872 2  Decal, No Step
35 120396 5  Washer, Flat .531x1.062x.095 NS 35331 1 Decal, Caution
36 121224 2 Pin, Cotter .09x1.00 NS 33928 1 Decal, Waming Eye
37 36005 1 Band, Brake NS 33926 1 Decal, Danger Hand

28




